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Background:  Customer supplied two pump housings and six panels for additional salt fog 
testing. One housing and three panels were coated with the trial run material 
supplied by Cortec, and one housing and three panels were coated with their 
standard product supplied by Sherwin Williams. 

 
Method:  
                  Salt Fog Test: ASTM – B117 
                   
 
Materials:  
                 2 coated pump housings 
                 6 coated panels 
                  
Procedure: 

            Panels and pump housings were coated and supplied to Cortec, by customer. 
There was no preparation involved for Cortec, so all parts were recorded and 
placed into test. 

 
 

Salt Fog Test results: ASTM B-117 
 

Products 
Pump 

Housing 
Corrosion 

Rating 
Blisters 

Field 
Failure 

     
VpCI-390 

Pump 
housing 

720 hrs < 5% Very few #8     < 1% 

Sherwin 
Williams 

Pump 
housing 

720 hrs < 5% #4’s with 
2% peeling 

>5% 

VpCI-390 
Panel 

1520 None None None 

SW Panel 1520 None None 80% loss of 
gloss 

 
 

Results relate only to the items tested 
  
 
 
 
Pictures: 
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Cortec 720 hrs 
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Sherwin Williams 720 hrs 
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1520 hrs  

 

 
 
                                   Cold rolled steel panels; ASTM B-117 
 
 
 
 
Interpretations:   
 

Due to the heavy build film thickness, (6-8 mils dft), this test ran 
longer than the required 480 hours, this would not change the end 
results, it simply extended the test time. 
Based on the test results VpCI-390 has better adhesion and better 
gloss retention after salt fog testing than the Sherwin Williams 
product. 

  
 


